SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band

4 | 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

tru

p

Ref Level 0,00 d8m Offset 5.00 d& Mode Auto Sweep

SGL Count 1007100

Ref Level 0.00 dBm
SGL Cownt 100,100

Offset 5.00 d

Mode Auto Sweep

Date: 17 JUN2016 1241 26

JL

Date: 17 JUN2016 124221

@1 AvgPwr @1 AvgPwr
Limit rr\nru
INE_ABRS | 1 INE_ABS
I Ll
-30 dB
40 dB
! g fompreci - dB 1 o r- "
' A A o— - 1 -50 dB (v >
0 dB
.70 dB .70 dB
a0 de 80 i
-90 dBm: - -a0 dém . -
Start 30.0 MHz 29006 pts Stop 18.0 GHz Start 0.0 MHz 29006 pts Stop 10.0 GHz
purious Emissions [Frurious Emissions
Rangelow | Rengeup | REW | Frquen: | Powerabs | ALimit I Rangelow | Rengeup | REBW | Frequenc: | Powerabs | ALimit |
30.000 MHz 1,000 GHz | 1.000 MHz 930.43728 MHz -41,25 dB 30,000 MHz | 1.000 GHz 1.000 MHz 94643428 MHz | -54.21 dbm -41.21 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67884 GHz -41.38 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64175 GHz -54.75 dBm -41.75 dB
1.765 GHz | 3.000 GHz | 1.000 MHz 2.99733 GHz -53.44 dBm ~40,44 dB 1.765 GHz | 3.000 GHz 1.000 MHz 2.97428 GHz | -53.56 dBm -40.56 dB
3.000 GHz 9,000 GHz 1.000 MHz 3.44721 GHz -45.58 dém -32,58 db 3.000 GHz 9.000 GHz 1.000 MHz 3,44721 GHz -46.39 dBm -33.39.dB
9,000 GHz 13,000 GHz 1.000 MHz 12,70979 GHz -49.,83 dBém -36,83 dB 9.000 GHz 13.000 GHz 1,000 MHz 12.77778 GHz -43,96 dBm -36.96 dB
13.000 GHz 16.000 GHz 1.000 MHz 15.75206 GHz -46.24 dBm -33.24 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.75290 GHz -46.35 dBm -33.35 db
- ™

Highest Channel / QPSK

Highest Channel / 16QAM

)

®)

Ref Level 0,00 d8m Offset 5.00 d& Mode Auto Sweep

SGL Count 1007100

[Spectrum ]

Ref Level 0.00 dBm
SGL Cownt 100,100

Offset 5.00 d

Mode Auto Sweep

Date: 17 JUN 2016 1248 30

JL

Date: 17 JUN.2016 12:48:25

81 AvgPwr @1 AvgPwr
Limit ¢heck PAE Limnit rlhnrk
-10 ddpefEURIOUS LINE ARS PARE - -10 dgpR_FELRIOUS LINE ARS
PURIOUS_LINE_ABS | SPURIOUS_LINE_ARS

<20 dB =20 dB

-30 dB 30 dB

40 dB 1 -40 db

pay U e = P |

50 dB __-l\ > . 50 dB k| ; __...AL =

60 de 60 dp

.70 dB .70 dB

a0 de 80 i

-90 dBm: - -a0 dém . -

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions [Frurious Emissions

Rangelow | Rengeup | REW | Frizquen | Powerabs | ALimit | Rangelow | Rangeup | REW | Frequenc | Powerabs | ALimit |
30.000 MHz 1,000 GHz | 1.000 MHz 925.10495 MHz -54.14 dBm -41.14 db 30,000 MHz | 1.000 GHz 1.000 MHz 927.04398 MHz | -54.15 dbm -41.15 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65983 GHz -52.86 deém -39.86 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69143 GHz -54.44 dBm -41.44 db
1.765 GHz | 3.000 GMz | 1.000 MHz 1.77179 GHz -41.19 dBm -28,19 dB 1.765 GHz | 3.000 GHz 1.000 MHz 1.97220 GHz | -47,50 dBm -34,50 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.65943 GHz -48.21 dém -35.21 db 3.000 GHz 9.000 GHz 1.000 MHz 6.68643 GHz -48.15 dBm -35.15 dB
9,000 GHz 13,000 GHz 1.000 MHz 12.64479 GHz -49.91 dBém -36,91 dB 9.000 GHz 13.000 GHz 1,000 MHz 12.67329 GHz -43,98 dBm -36.98 dB
13.000 GHz 16.000 GHz 1.000 MHz 15.74956 GHz -46.,38 dém -33.38 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74956 GHz -46.21 dBm -33.21 db
- ™

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : 2ACCJNO008

Page Number : A156 of A183
Report Issued Date : Jul. 08, 2016
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

=

Date: 17 JUN 2016 141554

rum Spectrum
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr 1 AvgPwr
Limit therk Limit T\nru
URIOUS LINE ARS : _10 AR URIOUS LINE ABS PARS
ABS | S_LIi
-30 dBm
40 db
]
e 1B | -
- 50 d l b
- -0 db J
70 dB -70 dB
60 dBm <80 dBm
-90 dBm- - -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequen | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz TB6.55797 MHz -G, 76 dBm -51.76 db 30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -64.75 dBm -51.75 db
BE60.000 MHz | 1.000 GHz | 100.000 kHz 903.98601 MHz -64.04 dBm -51.04 cB B&0,.000 MHZ | 1.000 GHz 100.000 kHz 903. 14685 MHz | -63.82 dBm -50.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -41.72 dém -28.72 db 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.98 dBm -30.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -48.93 dém 35,93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83977 GHz -49.15 dBm =36.15 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00475 GHz -52.19 dém -39.19 db 7.000 GHz 9.000 GHz 1.000 MHz 8.02799 GHz -52,10 dBm =39.10 dB
X L Y e
JL J

Date: 17 JUN.2016 14:23:17

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum :..i,’ Spectrum | [tg'
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr | TG
Limit f[lu':rk Limit rLI\nrk
SPURIOUS LINE ARS : _10 AR EPURIOUS LINE ABS
LINE_ABS | SPURIOUS_LINE_ABS
20 dB
-30 dBm
40 db
ra - -50 de | [y
. . 60 dbi
L _—]
-70 dBi
40 di -0 dBm
-90 dBm- - -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz 791.26562 MHz ~f4.54 dBm -51.54 db 30.000 MHz 815.000 MHz 100.000 kHz 791.26562 MH2 -64.47 dBm -51.47 dB
©60.000 MHz | 1.000 GHz | 100.000 kHz 530.81119 MHz -63.81 dBm -50.81 dB 860,000 MHz | 1.000 GHz 100.000 kHz D46.08392 MHz | -63.76 dbm | -50.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -41.80 dém -28.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -43.01 dBm -30.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88626 GHz -49.18 dém -36,18 dB 3.000 GHz 1,000 MHz 6.96375 GHz -49.03 dBm -36.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.38165 GHz -52,26 dém -39.26 db 7.000 GHz 9.000 GHz 1.000 MHz 7.41165 GHz -51,98 dBm -38.98 dB
i -
JL J JL J
Date: 17 JUN 2016 1424 54 Date: 17 JUN.2016 142545
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 A157 of A183

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ACCJNO008

Report Issued Date : Jul. 08, 2016
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

®)

Ref Level 0,00 dém Offset 4.30 da

Mode Auto Sweep

(e

Ref Level 0.00 dBm
SGL Cownt 100/100

Offset 4.30 d

Mode Auto Sweep

Date: 17 JUN 2016 143558

JL

Date: 17 JUN.2016 14:40:53

SGL Count 100/100
1 AvgPwr 1 AvgPwr
Limit rrkerk Limit T\nru Paks
2 GPURIOUS LINE ARS 2 SPURIOUS LINE ARS PAkS
1
ABS |
-30 dBm
-40 db
T .
o 18 i
[ : v g e -50 de i
1 -60 dB -
70 db
60 dBm <80 dBm
-390 dBm= -390 dBm=-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz B03.03473 MHz -Gk, 42 dBm -51.42 dB 30,000 MHz 815.000 MHz 100.000 kHz B03.03473 MHz -64.96 dBm -51.96 db
BE60.000 MHz | 1.000 GHz | 100,000 kHz BE65.52448 MHz -63.68 dBm -50.68 dB B&0,.000 MHZ | 1.000 GHz 100.000 kHz 911.25874 MHz | -63.86 dém -50.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -43.03 dém -30.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.55 dBm -32.55 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.84877 GHz -49.06 dBém -36.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85827 GHz 49,03 dBm -36.03 dB
7.000 GHz 9,000 GHz 1.000 MHz B8.00800 GHz -52.09 dém -39.09 db 7.000 GHz 9.000 GHz 1.000 MHz 7.65409 GHz -52.34 dBm -39.34 db
¥ ¥ T

LTE Band 5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

®)

Offset 4.30 d&

Ref Level 0,00 d8m
SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dBm
SGL Cownt 100/100

Offset 4.30 d

Mode Auto Sweep

1 AvgPwr

Date: 17 JUN 2016 145501

JL

Date: 17 JUN.2016 14:55.58

Limit annrk
INE_ARS EPURIOUS LINE ABS paks
+
| LIl
-30 dBm
-40 db
.
P T | s
1™ A e I [
-60 dB |[
gl
70 dB
60 dBm <80 dBm
-390 dBm= -390 dBm=-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequenc: | Powerabs | ALimit
30.000 MHz F 100.000 kHz B14.41154 MHz -64.89 dBém -51.89 db 30,000 MHz 815.000 MHz 100.000 kHz T79.49650 MHz -64.76 dBm -51.76 db
BE60.000 MHz | | 100,000 kHz 985. 10490 MHz =64.07 dBm -51.07 gB B&0,.000 MHZ | 1.000 GHz 100.000 kHz 942.86713 MHz | =63.96 dém -50.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -41.72 dém -28.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.13 dBm -31.13 dB
3,000 GHz 7,000 GHz 1.000 MHz 6.84977 GHz -49.01 dém -36.01 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.86027 GHz -49.11 dBm -36.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.02899 GHz -52.38 dBém -39.38 db 7.000 GHz 9.000 GHz 1.000 MHz 7.38815 GHz -52.26 dBm -39.26 dB
™ -r W

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ACCJNO008

Page Number
Report Issued Date : Jul. 08, 2016
Report Version

AL

. Re

58 of A183

v. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 d8m  Offset 4.30 d& Mode Auto Sweep

SGL Count 100/100

=

Ref Level 0.00 dBm
SGL Cownt 100,100

Offset 4.30 d

Mode Auto Sweep

Date: 17 JUN 2016 1457 33

1 AvgPwr 1 AvgPwr
Limit therk Limit T\nru
@ _BPURIOUS LINE ARS -10&& d _SPURIOUS LINE ABS
ABS 1 =PURI
-20 db
-30 dBm
40 dB
. o I i,
| . iR . l W —
e . 60 dbm—{——
all
70 dB -70 dB
80 dBrr a0 dim
-390 dBm= - -390 dBm=-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz 790.48101 MHz -64.45 dBm -51.45 db 30,000 MHz 815.000 MHz 100.000 kHz 790.08871 MHz -64.92 dBm -51.92 db
BE60.000 MHz | 1.000 GHz | 100,000 kHz B65.94406 MHz =54.00 dBm -51,00 gB B&0,.000 MHZ | 1.000 GHz 100.000 kHz 944.96503 MHz | -64.00 dBm -51.00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -41.70 dém -28.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -44.02 dBm -31.02 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.88376 GHz -49.04 dBém -36.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz 49,04 dBm -36.04 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.02799 GHz -52.26 dBm -39.26 db 7.000 GHz 9.000 GHz 1.000 MHz 8.00950 GHz -52.21 dBm -39.21 dB
¥ — i ¥ T
L J

Date: 17 JUN.2016 14:58:28

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 17 JUN 2016 151236

rum :E,’ Spectrum [l:gl
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr | TG
Limit f[lu':rk Limit rLI\nrk
URIOUS LINE ARS .10 AdRE—FRURIOUS LINE ABS Paks
| S LY
-30 dBm
=40 dB
[ n i 1 s
] | e -50 dB | 3
- -0 db -
el
70 dBi
60 dBm <80 dBm
-90 dBm- - -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequency Power Abs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz 699.85802 MHz -64.89 dém -51.89 db 30.000 MHz 815.000 MHz 100.000 kHz BO1.46552 MH2 -64.92 dBbm -51.92 db
©60.000 MHz | 1.000 GHz | 100.000 kHz U85 94406 MHz -63.91 dBm -50.91 dB 860,000 MHz | 1.000 GHz 100.000 kHz 968.32168 MHz | -64.18 dbm | -51.18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -44.26 dem -31.26 db 1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -46.62 dBm -33.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86227 GHz -48.79 dém 3 2.000 GHz 1.000 MHz 6.88676 GHz =49.06 dBm =36.06 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00800 GHz -52,29 dém 7.000 GHz 9.000 GHz 1.000 MHz B8.04299 GHz -52.34 dBm -39.34 dB
i -

JL

Date: 17 JUN.2016 151331

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : 2ACCJNO008

Page Number 1 A159 of A183
Report Issued Date : Jul. 08, 2016
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 d8m
SGL Count 100/100

Offset 4.30 d&

Mode Auto Sweep

=

Ref Level 0.00 dBm
SGL Cownt 100,100

Offset 4.30 d

Mode &

uto Sweep

Date: 17 JUN 2016 1527 40

JL

Date: 17.JUN.2016 152835

1 AvgPwr 1 AvgPwr
Limit therk Limit T\nru
@ _BPURIOUS LINE ARS : _10‘!& d _SPURIOUS LINE ABS
ABS | =PURI
-20 db
-30 dBm
40 dB
I .
| T P -50 de I e~
T 60 db -
0 dB, 20 B
60 dBm <80 dBm
-390 dBm= - -390 dBm=-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequen | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz T79.49650 MHz -64.15 dBém -51.15 db 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -64.95 dBm -51.95 db
BE60.000 MHz | 1.000 GHz | 100,000 kHz B869.58042 MHz -64.06 dBm -51.06 dB B&0,.000 MHZ | 1.000 GHz 100.000 kHz 945. 10490 MHz | -64.10 dBm | -51.10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -42.68 dém -29.68 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -45.04 dBm -32.04 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.88826 GHz -49.13 dém -36,13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86777 GHz -49.11 dBm -36.11 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.01450 GHz -52,04 dém -39.04 db 7.000 GHz 9.000 GHz 1.000 MHz 7.01125 GHz -52.24 dBm -39.24 db
¥ — i ¥ T

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 17 JUN 2016 1530011

rum :E,’ Spectrum [l:gl
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr | TG
Limit f[lu':rk Limit rLI\nrk
URIOUS LINE ARS .10 AdRE—FRURIOUS LINE ABS Paks
I S_LIi
-30 dBm
40 db
PR CiN 50 dB T e
| — A, = | (.
- -0 db
o
=70 dB
60 dBm <80 dBm
-90 dBm=—r— T -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequency power Abs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz 789.30410 MHz -G48 dem -51.48 db 30.000 MHz 815.000 MHz 100.000 kHz 789.30410 MHz -64.53 dBm -51.53 db
©60.000 MHz | 1.000 GHz | 100.000 kHz 883.98501 MHz -63.98 dBm -50.98 dB 860,000 MHz | 1.000 GHz 100.000 kHz B74.61538 MHz | -64.01 dbm | -51.01 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -41.78 dém -28.78 db 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -43.75 dBm -30.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84027 GHz -49,10 dém =36,10 dB 3.000 GHz 1,000 MHz 6.87677 GHz -48.65 dBm -35.65 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.01750 GHz -52,15 dém -39.15 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.38815 GHz -52.22 dBm -39.22 dB
i -

JL

Date: 17 JUN.2016 15.31.08

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ACCJNO008

Page Number

: Rev. 01

: A160 of A183
Report Issued Date : Jul. 08, 2016
Report Version

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 17 JUN 2016 162008

JL

Date: 17 JUN.2016 17:31:52

v
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 1007100 SGL Cownt 100/100
1 AvgPwr 1 AvgPwr
Limit rrkerk Limit T\nru PARE
p_SPURIOUS LINE ARS 2 _$PURIOUS LINE ABS Paks
1
ABS |
-30 dém
40 B
I _ s ! _n
[ Y = B B T - =
4 -60 dB
—
70 dBi
40 di -0 dBm
-90 dBm-— -00 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz | Btart 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz T99.50400 MHz -64.77 dBm -51.77 db 30.000 MHz 815.000 MHz 100.000 kHz B06.17316 MH2 -64.92 dbm -51.92 db
BE60.000 MHz | 1.000 GHz | 100.000 kHz 948.74126 MHz -53.96 dBm -50,96 dB B&0,.000 MHZ | 1.000 GHz 100.000 kHz 962.86713 MHz | -63.94 dBm -50.94 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -43.56 dem -30.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.3% dBm -33.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87977 GHz -48.88 dém -35.88 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.88676 GHz -48.97 dBm -35.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.39315 GHz -52.14 dBém -39.14 db 7.000 GHz 9.000 GHz 1.000 MHz 7.61910 GHz - -39.27 dB
X W T e

LTE Band

5/10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 17 JUN 2016 1742 48

JL

Date: 17.JUN.2016 174313

o .
(=] =s |
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 1007100 SGL Cownt 100/100
1 AvgPwr
Limit annrk
INE_ABS EPURIOUS LINE ABS PAkS
1
| LI
-30 dBm
40 B
[
i 50 dB —
s g " F— o 7
+ -60 dB -
—
70 dBi
60 dBm <80 dBm
-90 dBm- -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 5 100.000 kHz B11.27311 MHz -64.67 dBm -51.67 db 30.000 MHz 815.000 MHz 100.000 kHz 779.49650 MH2 -64.84 dBm -51.84 db
BE60.000 MHz | | 100.000 kHz 911.53846 MHz -64.02 dBm -51,02 dB B&0,.000 MHZ | 1.000 GHz 100.000 kHz 943.98601 MHz | -64.20 dBm -51.20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.84050 GHz -43.74 dém -30.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -44.52 dBm -31.52 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.87777 GHz -48.98 dBm -35,98 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.85327 GHz -48.71 dBm -35.71 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.39315 GHz -52,39 dém -39,39 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.03699 GHz -52.23 dém =39.23 dB
X Ty T T

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ACCJNO008

Page Number

1 A161 of A183

Report Issued Date : Jul. 08, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 17 JUN 2016 174415

Date: 17 JUN2016 17.43.41

rum [l:gl
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr 1 AvgPwr
Limit therk Limit T\nru
@ _BPURIOUS LINE ARS _10 AR EPURIOUS LINE ARS
ABS | SPURI!
=20 dB
-30 dBm
=40 dB
.
[ G T ! P
I g e B i : -
. -0 db e
4
70 dB .70 dB
60 dBm <80 dBm
-90 dBm- - -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequen | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz TET.34258 MHz -6, 79 dém -51.79 dB 30.000 MHz 815.000 MHz 100.000 kHz 770.08121 MH2 -65.05 dbm -52.05 db
BE60.000 MHz | 1.000 GHz | 100.000 kHz 947.48252 MHz -63.75 dBm -50,75 dB B&0,.000 MHZ | 1.000 GHz 100.000 kHz B9E.111B9 MMz | -64.02 dBm -51.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -43.95 dém -30.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.79 dBm -32.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -48.86 dém ~35.86 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.87077 GHz -49.15 dBm -36.15 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00100 GHz -52,23 dém -39.23 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.01100 GHz -52.22 dBm -39.22 dB
X — " W
JL J

Highest Channel / QPSK

Highest Channel / 16QAM

=

ram Spectrum
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr | TG
Limit f[lu':rk Limit rLI\nrk
URIOUS LINE ARS .10 AdRE—FRURIOUS LINE ABS Paks
I S_LIi
-30 dBm
40 db
il 50 db T sl
| p— T = A | - u
- -0 db
70 dBi
60 dBm <80 dBm
-90 dBm- - -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Llow |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz B15.000 MHz 100.000 kHz 794. 79635 MHz -64.26 dem -51.26 db 30.000 MHz 815.000 MHz 100.000 kHz B00.28861 MH2 -64.94 dBm -51.94 db
©60.000 MHz | 1.000 GHz | 100.000 kHz B75.03497 MHz -54.08 dBm 860,000 MHz | 1.000 GHz 100.000 kHz D48.32168 MHz | -64.01 dbm | -51.01 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -41.74 dém 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.00 dBm -31.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -48.78 dém 3.000 GHz 1,000 MHz 6.94226 GHz 49,07 dBm -36.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.80230 GHz -52,13 dém 7.000 GHz 9.000 GHz 1.000 MHz 8.02849 GHz -52.23 dém =39.23 dB
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Rangelow | Rengeup | REW | Frequen |  Powerabs | ALimit | Rangelow | Rangeup | RBW | |  Powerabs | ALimit |
30.000 MHz 1.000 Gz | 1.000 MHz 030.43728 MHz -53.20 dém -28,20 dB 30.000 MHz | 1.000 GHz 1.000 MHz O57.58371 MHz | -52.89 dbm -27.89 db
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -53.11 dém -28.11 dB 1.000 GHz 2,490 GHz 1.000 MHz 2,13823 GHz -53.18 dBm -28.18 db
2.580 GHz | 5,000 GHz | 1.000 MHz 4.31600 GHz -50,37 dBm | -25.37 dB 2.580 GHz | 5.000 GHz 1.000 MHz | 4.17035 GHz | -50.32 dbm | -25.32 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87056 GHz -47.57 dém -22.57 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.87256 GHz -47.53 dBm -22.53 dB
10.000 GHz 18,000 GHz 1.000 MHz 15.76089 GHz -45,66 dem -20.66 dB 10.000 GHz 18.000 GHz 1,000 MHz 15.12243 GHz -45.53 dbm =20.53 db
18.000 GHz 26,000 GHz 1.000 MHz 19.62d13 GHz -46.12 dBm -21.12 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.02413 GHz -46.23 dBm -21.23 db
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Range Low | Rongeup | REW | Power Abs | Alimit | Range Low | Rangeup | REW | Power Abs | Alimit |
30.000 MHz 1,000 GHz | 1.000 MHz 909,59270 MHz -53.27 dBm -28,27 dB 30.000 MHz | 1.000 GHz 1.000 MHz 925.58971 MHz | -53.15 dbm -28.19 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48026 GHz -53.21 dém -28.21 db 1.000 GHz 2,490 GHz 1.000 MHz 2.14965 GHz -53.24 dBm -28.24 db
2.580 GHz | 5.000 GHz | 1.000 MHz 4.37697 GHz -50.42 dam | -25.42 dB 2.580 GHz | 5.000 GHz 1.000 MHz | 4.18245 GHz | -50.27 dBm -25.27 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98605 GHz -47.67 dém -22.67 dBb 5.000 GHz 10,000 GHz 1.000 MHz 6.68106 GHz —47.71 dBm -22.71 dB
10.000 GHz 18,000 GHz 1.000 MHz 15.74839 GHz -45,66 dBm -20.66 dB 10.000 GHz 18.000 GHz 1,000 MHz 15.75239 GHz =45.70 dBm =20.70 dB
18.000 GHz 26,000 GHz 1.000 MHz 18,83913 GHz -46.40 dém -21.40 db 18.000 GHz 26,000 GHz 1.000 MHz 19.02263 GHz -45.90 dim -20.90 db
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30.000 MHz 1.000 GHz | 1.000 MHz BE2.93103 MHz =53.25 dBm -28.25 db 30.000 MHz | 1.000 GHz 1.000 MHz 915.89455 MHz | =53.14 dBém -28.14 db
1.000 GHz 2,490 GHz 1.000 MHz 2.16107 GHz -53,18 dém -28.18 dB 1.000 GHz 2,490 GHz 1.000 MHz 2,12632 GHz -53,07 dBm -28.07 dB
2.580 GHz | 5.000 GHz | 1.000 MHz 4.30487 GHz -50.25 dBm -25.25 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.16986 GHz | -50.37 dBm -25.37 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88806 GHz -47.52 dém -22.52 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85406 GHz -47.64 dBm -22.64 dB
10.000 GHz 18,000 GHz 1.000 MHz 15.74889 GHz -45.77 dém -20,77 B 10.000 GHz 18,000 GHz 1.000 MHz 15.72589 GHz 45,87 dBm -20.87 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.92263 GHz -46.21 dEm -21,.21 db 18.000 GHz 26,000 GHz 1.000 MHz 19.91513 GHz ~46.23 dBm -21.23 dB
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30.000 MHz 1.000 GHz | 1.000 MHz 923.16592 MHz =53.20 dBm -28.20 db 30.000 MHz | 1.000 GHz 1.000 MHz 964.85507 MHz | -53.31 dBém -28.31 dB
1.000 GHz 2,490 GHz 1.000 MHz 2,48330 GHz -47.07 dém -22,07 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -50,33 dBm -25.33 dB
2.580 GHz | 5.000 GHz | 1.000 MHz 4,33488 GHz -50.52 dBm -25.52 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.31262 GHz | -50.20 dBm -25.20 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -46.90 dém -21.90 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.86956 GHz -22.64 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75089 GHz -45,57 dém -20.57 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75689 GHZ 73 -20.73 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.93513 GHz -46.38 dEm -21,35 db 18.000 GHz 26,000 GHz 1.000 MHz 19.92113 GHz ~46, -21.33 dB
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Rangelow | Rengeup | RBW | Friquen: | Powerabs | Alimit | Range Low | Rangeup | REW | | Powerabs | Auimit |
30.000 MHz 1,000 GHz | 1.000 MHz 924.62019 MHz -53.26 dBm -28,26 dB 30.000 MHz | 1.000 GHz 1.000 MHz 554.19040 MHz | -53.31 dbm -28,31 dB
1.000 GHz 2,490 GHz 1.000 MHz 2,11291 GHz -53.21 dém -28.21 db 1.000 GHz 2,490 GHz 1.000 MHz 2.13873 GHz -53.37 dBm -28.37 db
2,580 GHz | 5.000 GHz | 1.000 MHz 4.29858 GHz -50.26 dBm | -25.26 dB 2.580 GHz | 5.000 GHz | 1.000 MHz | 4.21535 GHz | -50.39 dBm | -25.39 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.B7556 GHz -47.80 dém -22.80 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.68906 GHz —47.68 dBm -22.66 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75539 GHz -45.70 dBm -20,70 dB 10.000 GHz 18,000 GHz 1,000 MHz 15.74989 GHz -45.76 dBm -20.76 dB
18.000 GHz 26,000 GHz 1.000 MHz 18,94163 GHz -46.43 dém -21,43 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91813 GHz -46.12 dBm -21.12 db
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Rangelow | Rengeup | RBW | | Powerabs | Alimit | Range Low | Rangeup | REW | Power Abs | Auimit |
30.000 MHz 1,000 GHz | 1.000 MHz 059,52274 MHz -53.10 dBm -28.10 dB 30.000 MHz | 1.000 GHz 1.000 MHz 526.55922 MHz | -53.38 dbm -28,38 db
1.000 GHz 2,490 GHz 1.000 MHz 2,12234 GHz -53.26 dem -28.26 db 1.000 GHz 2,490 GHz 1.000 MHz 2,12929 GHz -53.26 dBbm -28.26 db
2.580 GHz | 5.000 GHz | 1.000 MHz 4.36004 GHz -50.35 dam | -25.35 dB 2.580 GHz | 5.000 GHz 1.000 MHz | 4.32907 GHz | -50.44 dBm -25.44 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.68606 GHz -47.70 dém -22,70 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.66706 GHz —47.67 dBm -22.67 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.74989 GHz -45.66 dBm -20.66 dB 10.000 GHz 18,000 GHz 1,000 MHz 15.74139 GHz -20,77 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.93363 GHz -46,44 dém -21.44 db 18.000 GHz 26,000 GHz 1.000 MHz 19.92513 GHz -46.22 dBm -21.22 db
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Rangelow | Rengeup | RBW | Friquen: | Powerabs | Alimit | Range Low | Rangeup | REW | Frequenc | Powerabs | Auimit |
30.000 MHz 1,000 GHz | 1.000 MHz 94207146 MHz -53,37 dém -28,37 dB 30,000 MHz | 1.000 GHz 1.000 MHz B62.93103 MHz | -53.25 dbm -28.20 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -26.70 dém -1.70 db 1.000 GHz 2,490 GHz 1.000 MHz 2,48777 GHz -29.11 dBm -4.11 dB
2,580 GHz | 5,000 GHz | 1.000 MHz 4.37504 GHz -50.34 dBm | -26.34 db 2.580 GHz | 5.000 GHz | 1.000 MHz | 4,16793 GHz | -50.20 dBm | -25.20 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87306 GHz -47.70 dém -22.70 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.87156 GHz -47.56 dBm -22.56 dB
10.000 GHz 1B.000 GHz 1.000 MHz 15.11293 GHz -45,67 dBm -20,67 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75389 GHz -45,61 dBm -20.61 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.93113 GHz -46,17 dém -21.17 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.91613 GHz -46.29 dim -21.28 db
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Rangelow | Rengeup | RBW | Friquen: | Powerabs | Alimit | Range Low | Rangeup | REW | Power Abs | Auimit |
30.000 MHz 1,000 GHz | 1.000 MHz 923.16592 MHz -53.26 dBm -28,26 dB 30,000 MHz | 1.000 GHz 1.000 MHz 940.61719 MHz | -53.18 dbm -26.18 dB
1.000 GHz 2,490 GHz 1.000 MHz 2,13128 GHz -53.30 dém -28.30 db 1.000 GHz 2,490 GHz 1.000 MHz 2.12631 GHz -53.41 dBm -28.41 db
2.580 GMz | 5,000 GMz | 1.000 MHz 4,35762 GHz -50.45 dBm | -25.45 dB 2.580 GHz | 5.000 GHz | 1.000 MHz | 4.99444 GHZ | -50.37 dm | -25.37 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.84757 GHz -47.68 dém -22,69 db 5.000 GHz 10.000 GHz 1.000 MHz 6.66806 GHz —47.43 dBm -22.43 dB
10.000 GHz 18,000 GHz 1.000 MHz 15.74189 GHz -45.77 dBém -20.77 dB 10.000 GHz 18,000 GHz 1,000 MHz 15.73139 GHz -45,66 dBm -20,66 dB
18.000 GHz 26.000 GHz 1.000 MHz 15,82413 GHz -46,27 dém -21.27 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.03613 GHz -46.43 dBm -21.43 db
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Rangelow | Rengeup | REW | |  Powerabs | ALimit | Rangelow | Rangelp | RBW | |  Powerabs | ALimit |
30.000 MHz 1.000 GHz | 1.000 MHz 939.16292 MHz =53.29 dBém -28.29 db 30.000 MHz | 1.000 GHz 1.000 MHz 909.10795 MHz | =53.16 dBém -28.16 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.16256 GHz -53,29 dém -28,29 dB 1.000 GHz 2,480 GHz 1.000 MHz 2,16405 GHz 53,44 dBm -28.44 dB
2.580 GHz | 5.000 GHz | 1.000 MHz 2,58266 GHz -34.64 dBm -9.64 dB 2.580 GHz | 5.000 GHz 1.000 MHz 2.5B266 GHz | =33.90 dBm -8.90 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87006 GHz -47 .44 dém -22.46 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.84257 GHz -47.82 dBm -22.82 dB
10.000 GHz 18,000 GHz 1.000 MHz 15.75289 GHz -45.62 dBém -20.62 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.72939 GHz 45,73 dBm -20,73 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.93113 GHz -46.34 dém -21.34 db 18.000 GHz 26,000 GHz 1.000 MHz 19.93413 GHz ~46, 18 dBm -21.18 dB
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Start 30.0 MHz S2006 pts Stop 26.0 GHz Start 30.0 MHz S2006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequen |  Powerabs | ALimit | Rangelow | Rangeup | RBW | | Powerabs | ALimit |
30.000 MHz 1.000 GHz | 1.000 MHz 008.13843 MHz -53.24 dém -28,24 dB 30.000 MHz | 1.000 GHz 1.000 MHz 936.73913 MHz | -53.27 dém -28.27 dB
1.000 GHz 2,490 GHz 1.000 MHz 2,48370 GHz -26.91 dém -1.91d8 1.000 GHz 2,490 GHz 1.000 MHz 2,48379 GHz -30.70 dBm -5.70 dB
2.580 GHz | 5.000 GHz | 1.000 MHz 4.29713 GHz -50.46 dBm -25.46 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.17083 GHz | -50.33 dBm -25.33 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -47.30 dém -22.30 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.97755 GHz -47.73 dBm -22.73 dB
10.000 GHz 18,000 GHz 1.000 MHz 15.75139 GHz -45.68 dém -20.68 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.74739 GHz -45,83 dém -20.83 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.91913 GHz -46.35 dBm -21,35 db 18.000 GHz 26,000 GHz 1.000 MHz 19.92013 GHz ~46.08 dBm -21.08 dB
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LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum = spectrum | >
Ref Level 0,00 dém Offset 5.80 da Mode Auto Sweep Ref Level 0.00 dBm Offset 580 dB Mode Auto Sweep
SGL Count 1007100 SGL Cownt 100/100
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rengeup | RBW | | Powerabs | Alimit | Range Low | Rangeup | REW | | Powerabs | Auimit |
30.000 MHz 1,000 GHz | 1.000 MHz 987.15392 MHz -53.36 dBm -28.36 dB 30.000 MHz | 1.000 GHz 1.000 MHz 541.10195 MHz | -53.38 dbm -28.36 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -52.75 dém -27.75 db 1.000 GHz 2,490 GHz 1.000 MHz 2.12681 GHz -52.96 dBm -27.96 db
2,580 GHz | 5.000 GHz | 1.000 MHz 4,13212 GHz -50.40 dBm | -25,40 db 2.580 GHz | 5.000 GHz | 1.000 MHz | 4.29423 GHz | -50.29 dBm | -25.25 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.87006 GHz -47.54 dém -22.54 dBb 5.000 GHz 10,000 GHz 1.000 MHz 6.64859 GHz —47.53 dBm -22.53 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75539 GHz -45.53 dBm -20,53 dB 10.000 GHz 18,000 GHz 1,000 MHz 15.72639 GHz -45.66 dBm -20,66 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.92613 GHz -46.26 dém -21.26 db 18.000 GHz 26,000 GHz 1.000 MHz 19.91763 GHz -46.33 dBm -21.33 db
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Spurious Emissions Spurious Emissions
Rangelow | Rengeup | RBW | Friquen: | Powerabs | Alimit | Range Low | Rangeup | REW | Frequenc | Powerabs | Auimit |
30.000 MHz 1,000 GHz | 1.000 MHz 000.06247 MHz -53.43 dBm -28,43 dB 30.000 MHz | 1.000 GHz 1.000 MHz S14. 44026 MHz | -53,08 dbm -26.08 dB
1.000 GHz 2,490 GHz 1.000 MHz 2,13128 GHz -53.23 dém -28.23 db 1.000 GHz 2,490 GHz 1.000 MHz 2,13326 GHz -53.53 dbm -28.53 db
2.580 GHz | 5.000 GHz | 1.000 MHz 2.58702 GHz -38.41 dam | =13.41 0B 2.580 GHz | 5.000 GHz 1.000 MHz | 2.58702 GHz | =37.75 dBm -12.75 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.B6806 GHz -47.69 dém -22.60 dB 5.000 GHz 10,000 GHz 1.000 MHz 6.66506 GHz —47.73 dBm -22.73 dB
10.000 GHz 18,000 GHz 1.000 MHz 15.73639 GHz -45.76 dem =20.76 dB 10.000 GHz 18.000 GHz 1,000 MHz 15.73889 GHz -45.64 dbm -20.64 db
18.000 GHz 26,000 GHz 1.000 MHz 15,83463 GHz -46.23 dém -21.23 db 18.000 GHz 26,000 GHz 1.000 MHz 19.82213 GHz -46.17 dBm -21.17 dB
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LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 19 JUN 2016 2234 41

rum Spectrum
Ref Level 0,00 dém Offset 4.50 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.212089 MHz -6, 47 dBm -51.47 db 30.000 MHz 650.000 MHz 100.000 kHz 65421289 MH2 -64.84 dBm -51.84 db
725.000 MHz | 1.000 GHz | 100.000 kHz 940.24725 MHz -64.28 dBm -51.28 dB 725.000 MHz | 1.000 GHz 100.000 kHz 924.03846 MHz | -64.14 dBm -51.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -36.99 dem -23.90 db 1.000 GHz 3.000 GHz 1.000 MHz 1.396885 GHz -40.40 dBém -27.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86377 GHz -48.90 dém =3 0 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.87777 GHz 48,76 dBm -35.76 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99250 GHz -52.14 dBém -39.14 db 7.000 GHz 9.000 GHz 1.000 MHz 7.61360 GHz -52.21 dBm -39.21 dB
X L ) e
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Date: 19.JUN 2016 223537

Spectrum %’l Spectrum | tg'l
Ref Level 0,00 dém Offset 4.50 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.50 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 662.12894 MHz -64.20 dém -51.20 dB 30.000 MHz 650.000 MHz 100.000 kHz 662.12894 MH2 -63.99 dbm -50.99 db
725.000 MHz | 1.000 GHz | 100.000 kHz 509.20330 MHz -63.87 dém -50.87 dB 725,000 MHz | 1.000 GHz 100.000 kHz 913.87363 MHz | -63.99 dbm | -50.99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -43.52 dém -30.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -45.02 dBm -32.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88976 GHz -48.62 dém 35,62 dB 3.000 GHz 1,000 MHz 6.86527 GHz -48.86 dBm -35.86 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99900 GHz -51.97 dém -38,97 db 7.000 GHz 9.000 GHz 1.000 MHz 7.00575 GHz - S dBm -39.25 dB
i -

JL

Date: 19.JUN2016 223633

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958
FCC ID : 2ACCJNO008

Page Number 1 A169 of A183
Report Issued Date : Jul. 08, 2016
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 19.JUN 2016 223825
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Ref Level 0,00 dém Offset 4.50 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.50 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequen | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 670.04498 MHz -64.41 dem -51.41 db 30.000 MHz 650.000 MHz 100.000 kHz 245.54723 MHz -64.84 dBm -51.84 db
725.000 MHz | 1.000 GHz | 100.000 kHz 913.87363 MHz -64.05 dBm -51,05 dB 725.000 MHz | 1.000 GHz 100.000 kHz 901.78571 MHz | -64.11 dBm -51.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -41.49 dém -28.40 db 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -43.90 dBm -30.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -48.85 dém 3.000 GHz 7.000 GHz 1,000 MHz 6.87427 GHz -48.64 dBm -35.64 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00900 GHz -52,07 dém .- 7.000 GHz 9.000 GHz 1.000 MHz 8.01400 GHz -52,11 dBm =39.11 dB
- -
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 2 100.000 kHz 654.212089 MHz -64.51 dém -51.51 dB 30.000 MHz 650.000 MHz 100.000 kHz 684.2278% MH2 -64.87 dBm -51.87 db
725.000 MHz | 1.000 GHz | 100.000 kHz 730.08242 MHz -54.20 dBm -51.20 dB 725.000 MHz | 1.000 GHz 100.000 kHz 731.73077 MHz | -64.14 dBm -51.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -36.22 dem 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -38.50 dBm -25.50 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.88026 GHz -48.99 dém 3.000 GHz 7,000 GHz 1.000 MHz 6.87677 GHz -48,79 dBm -35.79 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.01650 GHz -52,18 dém .- 7.000 GHz 9.000 GHz 1.000 MHz 7.99950 GHz -52,12 dBm -39.12 dB
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SGL Count 100/100
1 AvgPwr 1 AvgPwr
Limit therk Limit T\nru
@ _BPURIOUS LINE ARS _10‘!& d _SPURIOUS LINE ABS
ABS | SPURI
=20 dB
-30 dBm
40 dB
! S ' -
- T — = Y - 50 dbi l e
. 50 dbi k
~70 dB. ~70 dB
60 dBm <80 dBm
-390 dBm= - -390 dBm=-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.13943 MHz -64.29 dBém -51.29 db 30.000 MHz 650.000 MHz 100.000 kHz 675.98201 MHz -64.76 dBm -51.76 db
725.000 MHz | 1.000 GHz | 100,000 kHz B870.19231 MHz -64.04 dBm -51.04 dB 725.000 MHz | 1.000 GHz 100.000 kHz 940.79670 MHz | -64.08 dBm -51.08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.73 dém -32.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41285 GHz -46.84 dBm -33.84 dB
3.000 GHz 7,000 GHz 1.000 MHz 6, 70529 GHz -48.95 dBém -35.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -48.83 dBm -35.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00575 GHz -52.13 dém -39.13 db 7.000 GHz 9.000 GHz 1.000 MHz 8.00900 GHz -52.09 dBm =39.09 dB
¥ — T ¥ T
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Ref Level 0,00 dém Offset 4.50 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.50 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency Power Abs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 668.395680 MHz -64.49 dem -51.49 db 30.000 MHz 650.000 MHz 100.000 kHz 679.54003 MH2 -64.76 dBbm -51.76 db
725.000 MHz | 1.000 GHz | 100.000 kHz 929.80769 MHz -63.95 dBm -50.95 dB 725,000 MHz | 1.000 GHz 100.000 kHz 914 69780 MHz | -64.18 dbm | -51.18 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -30.55 dem -26.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -42.09 dBm -29.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88726 GHz -48.74 dém 3 3.000 GHz 1,000 MHz 6.85577 GHz -48.64 dBm -35.64 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00450 GHz -51.98 dBém 7.000 GHz 9.000 GHz 1.000 MHz 7.01025 GHz -52.06 dBm -39.06 dB
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Ref Level 0.00 dBm
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Ref Level 0,00 d8m Offset 4.50 d& Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.40 dém -51.40 db 30.000 MHz 650.000 MHz 100.000 kHz 686.86657 MH2 -64.46 dBm -51.46 db
725.000 MHz | 1.000 GHz | 100.000 kHz 925.68681 MHz -64.07 dBm -51,07 dB 725.000 MHz | 1.000 GHz 100.000 kHz 903.43407 MHz | -63.98 dBm | -50.98 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -37.02 dém -24.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -38.68 dBm -25.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87177 GHz -48.76 dém =35,76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz 48,99 dBm -35.99 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.00450 GHz -52.23 dém -39.23 db 7.000 GHz 9.000 GHz 1.000 MHz 8.01250 GHz -51.85 dBm -38.85 dB
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rum %’l Spectrum cg'l
Ref Level 0,00 dém Offset 4.50 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.50 dB Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -64.11 dém -51.11 dB 30.000 MHz 650.000 MHz 100.000 kHz 66047976 MH2 -64.46 dBm -51.46 db
725.000 MHz | 1.000 GHz | 100.000 kHz 919.09341 MHz -564.21 dBm -51.21 dB 725,000 MHz | 1.000 GHz 100.000 kHz 919.00341 MHz | -64.05 dbm | -51.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -48.20 dem -35.20 db 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -50.16 dBm -37.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.66179 GHz -48.81 dém 35.81 dB 3.000 GHz 1,000 MHz 6.88076 GHz -48.87 dBm -35.87 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.02999 GHz -51.96 dém -38,96 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.99750 GHz -51.88 dBm -38.88 dB
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Ref Level 0,00 dém Offset 4.50 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.50 dB Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.07 dBm -51.07 db 30.000 MHz 650.000 MHz 100.000 kHz 676.31184 MHz -64.82 dBm -51.82 db
725.000 MHz | 1.000 GHz | 100.000 kHz 868.48901 MHz -62,32 dBm -49.32 d8 725.000 MHz | 1.000 GHz 100.000 kHz 946.56593 MHz | -64.24 dBm -51.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -38.55 dem -25.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -40.78 dBm -27.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87077 GHz -48.79 dam .79 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.88176 GHz -48.56 dBm -35.56 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.02549 GHz -51.96 dém -38,96 db 7.000 GHz 9.000 GHz 1.000 MHz 8.00000 GHz -51,98 dBm -38.98 dB
X Y e
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 2 100.000 kHz 654.54273 MHz -64.49 dBm -51.49 dB 30,000 MHz 650,000 MHz 100.000 kHz 687.85607 MHz -64.68 dBm -51.68 dB
725.000 MHz | 1.000 GHz | 100,000 kHz B78.43407 MHz -63.96 dBm -50.96 dB 725.000 MHz | 1.000 GHz 100.000 kHz 730.90659 MHz | -63.89 dém -50.89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -37.09 dém -24.09 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -38.18 dBm -25.18 dB
3,000 GHz 7,000 GHz 1.000 MHz 6.86977 GHz -48.67 dBm -35.67 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.85927 GHz -48.96 dBm -35.96 dB
7.000 GHz 9,000 GHz 1.000 MHz B8.00050 GHz -52.08 dém -39.08 db 7.000 GHz 9.000 GHz 1.000 MHz 8.02049 GHz -52.04 dém -39.04 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 d8m
SGL Count 100/100

Offset 4.50 di

Mode Auto Sweep

Ref Level 0.00 dBm
SGL Cownt 100,100

Offset 4.50 dB

Mode Auto Sweep

1 AvgPwr

1 AvgPwr

Date: 19.JUN 2016 23 46 56
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Date: 19 JUN2016 234621

Limit therk Limit T\nru
@ _BPURIOUS LINE ARS -10&& d _SPURIOUS LINE ABS
ABS 1 =PURI
-20 db
-30 dBm
40 dB
L
i 50 db S
Jm— - ] m ™
40 db f
0 dB, 70 dB
60 dBm <80 dBm
-390 dBm=—y— -+ -390 dBm=-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.10 dBm -51.10 dB 30.000 MHz 650.000 MHz 100.000 kHz 672.02399 MHz -64.93 dBm -51.93 db
725.000 MHz | 1.000 GHz | 100,000 kHz 917.71978 MHz -63.97 dBm -50,97 a8 725.000 MHz | 1.000 GHz 100.000 kHz 940.52198 MHz | -64.11 dBm -51.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40865 GHz -41.16 dém -28.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -43.00 dBm -30.00 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.B6427 GHz -48.82 dBém -35.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88826 GHz 48,71 dBm -35.71 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.01150 GHz -52.18 dBém -39.18 db 7.000 GHz 9.000 GHz 1.000 MHz 8.02699 GHz -52,14 dBm -39.14 dBb
¥ — T ¥ T

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 19.JUN 2016 2347 2.

2

rum %’l Spectrum cg'l
Ref Level 0,00 dém Offset 4.50 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr | TG
Limit f[lu':rk Limit rLI\nrk
URIOUS LINE ARS .10 AdRE—FRURIOUS LINE ABS Paks
I S_LIi
-30 dBm
40 db
L ]
sl 50 dB ! g B
L " —— i | ~ E
] 60 dbi £
1 2
.70 dBi
60 dBm <80 dBm
-90 dBm- - -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency Power Abs | ALimit Range Low | Rangeup | REBW | Frequency | powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.18 dem -51.18 dB 30.000 MHz 650.000 MHz 100.000 kHz 661.79910 MH2 -64.41 dBm -51.41 db
725.000 MHz | 1.000 GHz | 100.000 kHz D45 45703 MHz -54.06 dBm -51.06 dB 725,000 MHz | 1.000 GHz 100.000 kHz B04. 64286 MHz | -64.05 dbm | -51.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.413685 GHz -44.09 dém -31.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41385 GHz -46.32 dBm -33.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88676 GHz -48.68 dam -35.68 dB 3.000 GHz 1,000 MHz 6.86377 GHz -43.41 dBm -35.41 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.02249 GHz -52,12 dém -39.12 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.00000 GHz -52,15 dBm -39.15 dB
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e% FCC RF Test Report Report No. : FG652006B

SPORTON LAB.

LTE Band 17 / 5SMHz

Lowest Channel / QPSK Lowest Channel / 16QAM

rum :E,’ Spectrum [l:gl
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr 1 AvgPwr
Limit therk Limit T\nru
URIOUS LINE ARS _10 AR URIOUS LINE ABS PARS
ABS | S_LIi
-30 dBm
40 db
— 50 dB I -
- = —r . 1 — - _ g
- -0 db
o -
-70 dB: 70 dB
60 dBm <80 dBm
-90 dBm=—r— T -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 659.49025 MHz ~f.64 dBm -51.64 db 30.000 MHz 650.000 MHz 100.000 kHz 666, T4663 MH2 -65.03 dbm -52.03 db
725.000 MHz | 1.000 GHz | 100.000 kHz B889.69780 MHz =64.04 dBm -51.04 dB 725.000 MHz | 1.000 GHz 100.000 kHz 917.71978 MHz | -64.39 dBm -51.39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -47.01 dém -34.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40015 GHz -43.04 dBém -36.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz -48.89 dém 35.89 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.70579 GHz -48.95 dBm -35.95 dB
9.000 GHz 1.000 MHz 7.99650 GHz -52.31 dBém -39.31 dB

7.000 GHz 9.000 GHz 1.000 MHz 8.00750 GHz -52,38 dém -39,38 db 7.000 GHz
X L Y L
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Middle Channel / QPSK Middle Channel / 16QAM

Spectrum :..i,’ Spectrum | [l:gl
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr | TG
Limit f[lu':rk ] Limit rLI\nrk
SPURIOUS LINE ARS _10 AR EPURIOUS LINE ARS
LINE_ABS I SPURIOUS_LINE_ABS
=20 dB
-30 dBm
40 db
.
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3 T i o I .
r M L o
-60 dB +
e 4
-70 dB
60 dBm <80 dBm
-90 dBm=—r— T -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 662.78861 MHz -64.74 dBm -51.74 db 30.000 MHz 650.000 MHz 100.000 kHz 662.78861 MH2 -64.87 dbm -51.87 db
725.000 MHz | 1.000 GHz | 100.000 kHz B77.60989 MHz -54.04 dBm -51.04 db 725,000 MHz | 1.000 GHz 100.000 kHz B63.59800 MHz | -64.34 dbm | -51.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -43.31 dém -30.31 d& 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -44.93 dBm -31.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87577 GHz -48.98 dBém 35, 3.000 GHz 1,000 MHz 6.87077 GHz -49.02 dBm -36.02 dB
7.000 GHz 9.000 GHz 1.000 MHz B.06948 GHz -52,30 dém 7.000 GHz 9.000 GHz 1.000 MHz 8.01300 GHz -52.31 dém -39.31 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 17 JUN 2016 20:14:40

v
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 1007100 SGL Cownt 100/100
1 AvgPwr 1 AvgPwr
Limit rrkerk Limit T\nru PARE
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1
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| . ; 50 db T oo =
} -60 dB
.70 dB
60 dBm <80 dBm
-90 dBm- -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -63.51 dém -50.51 db 30.000 MHz 650.000 MHz 100.000 kHz 666.41679 MH2 -64.94 dBm -51.94 db
725.000 MHz | 1.000 GHz | 100.000 kHz 908.92857 MHz -64.28 dBm -51.28 dB 725.000 MHz | 1.000 GHz 100.000 kHz 935.30220 MHz | -64.35 dBm -51.35 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -39.44 dém -26.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -40.38 dBm -27.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83027 GHz -49.09 dém -36.09 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.87227 GHz 49,03 dBm -36.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.99775 GHz -52.25 dBém -39.25 db 7.000 GHz 9.000 GHz 1.000 MHz 8.00050 GHz -52.24 dém -39.24 dB
X o y ——
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LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 17 JUN 2016 20:21:52
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Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 1007100 SGL Cownt 100/100
1 AvgPwr
Limit annrk
INE_ABS EPURIOUS LINE ABS PAkS
1
| LI
-30 dBm
40 B
S 1B R
1 i, — -50 de 1 1 g
-60 dB T
"
70 dB
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 100.000 kHz 659.82009 MHz -64.51 dém -51.51 dB 30.000 MHz 650.000 MHz 100.000 kHz 682.590855 MH2 -64.84 dBm -51.84 db
725.000 MHz | 1.000 GHz | 100.000 kHz 897.11538 MHz -64.29 dBm -51.29 d8 725.000 MHz | 1.000 GHz 100.000 kHz B90.52198 MHz | -64.16 dBm -51.16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40985 GHz -45.88 dem -32.88 db 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -50.13 dBm -37.13 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.85927 GHz -48.94 dBm 35,94 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.88926 GMz -49.15 dBm -36.15 dB
7.000 GHz 9.000 GHz 1.000 MHz 7,00425 GHz -52.14 dBém -39.14 db 7.000 GHz 9.000 GHz 1.000 MHz 7.37666 GHz -52,32 dém -39.32 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652006B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 d8m  Offset 4.30 d& Mode Auto Sweep

=

Ref Level 0.00 dBm
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Offset 4.30 d

Mode Auto Sweep
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SGL Count 100/100
1 AvgPwr 1 AvgPwr
Limit therk Limit T\nru
@ _BPURIOUS LINE ARS _10‘!& d _SPURIOUS LINE ABS
ABS 1 =PURI
-20 db
-30 dBm
40 dB
. 18 anlon
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t 1 -60 dB !
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20 dB, 70 dB
60 dBm <80 dBm
-390 dBm= - -390 dBm=-
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency | Powerabs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 660.80960 MHz -64.80 dBm -51.80 db 30.000 MHz 650.000 MHz 100.000 kHz 660.80960 MHz -64.75 dBm -51.75 dB
725.000 MHz | 1.000 GHz | 100,000 kHz 920.467032 MHz -64.26 dBm -51,26 dB 725.000 MHz | 1.000 GHz 100.000 kHz B72.11538 MHz | -64.40 dBm -51.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -48.68 dém -35.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.11897 GHz -50.14 dBm -37.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88126 GHz -48.96 dBém 3.000 GHz 7.000 GHz 1.000 MHz 6.84527 GHz -48.80 dBm -35.80 dB
7.000 GHz 9,000 GHz 1.000 MHz B8.02449 GHz -52.31 dém . 7.000 GHz 9.000 GHz 1.000 MHz 8.02999 GHz -52,40 dBm -39.40 dBb
¥ — e ¥ W

Highest Channel / QPSK

Highest Channel / 16QAM

rum :E,’ Spectrum [l:gl
Ref Level 0,00 dém Offset 4.30 da Mode Auto Sweep Ref Level 0.00 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Cownt 100,100
1 AvgPwr | TG
Limit f[lu':rk Limit rLI\nrk
URIOUS LINE ARS .10 AdRE—FRURIOUS LINE ABS Paks
I S_LIi
-30 dBm
40 db
1 a1 L] .
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60 dBm <80 dBm
-90 dBm- - -90 dBm—
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Rangeup | REBW 1 Frequency Power Abs | ALimit Range Low | Rangeup | REBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.73910 MHz -64.23 dém -51.23 dB 30.000 MHz 650.000 MHz 100.000 kHz 680.59970 MH2 -64.63 dBm -51.63 db
725.000 MHz | 1.000 GHz | 100.000 kHz S07.00545 MHz -64.33 dBm -51,33 dB 725,000 MHz | 1.000 GHz 100.000 kHz SB5. 20220 MHz | -64.21 dbm | -51.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.84 dém -32.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41385 GHz -48.34 dBm -35.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87077 GHz -49.04 dém -36,04 dB 3.000 GHz 00 GHz 1,000 MHz 6.87127 GHz -48.81 dBm -35.81 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99700 GHz -52,25 dém -39.25 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.00125 GHz -52.31 dém -39.31 dB
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saronas. FCC RF Test Report

Report No. : FG652006B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0005
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0021
20 Battery End Point 0.0037

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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saronas. FCC RF Test Report

Report No. : FG652006B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0028
40 Normal Voltage 0.0024
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0027
20 Battery End Point 0.0038

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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saronas. FCC RF Test Report

Report No. : FG652006B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0038
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0018
-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0017
20 Battery End Point 0.0012
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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saronas. FCC RF Test Report

Report No. : FG652006B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0028
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0015
20 Battery End Point 0.0019

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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saronas. FCC RF Test Report

Report No. : FG652006B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0061
30 Normal Voltage 0.0052
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0038
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0042 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0071
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0017
20 Battery End Point 0.0003

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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saronas. FCC RF Test Report

Report No. : FG652006B

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0083
40 Normal Voltage 0.0044
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0056
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0052
20 Normal Voltage 0.0045
20 Battery End Point 0.0003

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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saronas. FCC RF Test Report

Report No. : FG652006B

Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2 / 1.4MHz (Average)
. N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 1 24.94 0.3121 25.43 0.3488
Middle QPSK 1 3 25.30 0.3386 25.60 0.3634
Highest 3 1 25.83 0.3825 25.85 0.3848
Lowest 3 3 23.40 0.2188 23.92 0.2468
Middle 16QAM 1 3 23.35 0.2163 23.70 0.2344
Highest 1 3 24.25 0.2659 24.19 0.2621
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
. VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 8 24.20 0.2633 24.76 0.2989
Middle QPSK 1 8 25.00 0.3161 25.29 0.3382
Highest 1 0 25.50 0.3544 25.30 0.3385
Lowest 1 0 22.99 0.1990 23.56 0.2272
Middle 16QAM 1 8 23.43 0.2203 23.68 0.2333
Highest 1 14 24.14 0.2591 24.11 0.2576
Limit EIRP < 2W Result PASS
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LTE Band 2 / 5MHz (Average)

. N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 24.47 0.2797 25.06 0.3205
Middle QPSK 1 12 25.21 0.3319 25.57 0.3604
Highest 1 12 25.56 0.3595 25.47 0.3526
Lowest 1 12 23.19 0.2084 23.82 0.2410
Middle 16QAM 1 12 24.21 0.2636 24.54 0.2844
Highest 1 0 23.70 0.2346 23.69 0.2341
Limit EIRP < 2W Result PASS
LTE Band 2/ 10MHz (Average)
. VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 24.82 0.3035 25.29 0.3381
Middle QPSK 1 25 25.04 0.3191 25.39 0.3455
Highest 1 25 25.36 0.3434 25.48 0.3534
Lowest 1 25 23.78 0.2388 23.90 0.2455
Middle 16QAM 1 25 23.81 0.2404 23.83 0.2415
Highest 1 0 23.40 0.2186 23.35 0.2165
Limit EIRP < 2W Result PASS
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LTE Band 2 / 15MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 25.18 0.3298 25.67 0.3691
Middle QPSK 1 37 25.01 0.3171 25.38 0.3450
Highest 1 37 25.46 0.3515 25.57 0.3605
Lowest 1 37 23.72 0.2354 24.19 0.2624
Middle 16QAM 1 0 23.04 0.2012 23.45 0.2215
Highest 1 0 24.14 0.2591 24.23 0.2650
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 24.83 0.3041 24.98 0.3148
Middle QPSK 1 49 2491 0.3100 24.95 0.3125
Highest 1 49 25.17 0.3288 25.23 0.3331
Lowest 1 49 23.91 0.2460 24.28 0.2679
Middle 16QAM 1 49 23.48 0.2228 23.83 0.2415
Highest 1 49 24.30 0.2692 24.27 0.2673
Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average)

. N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 3 25.30 0.3385 25.57 0.3609
Middle QPSK 3 3 25.78 0.3785 26.04 0.4020
Highest 3 1 25.45 0.3507 25.77 0.3776
Lowest 3 3 23.82 0.2412 24.06 0.2545
Middle 16QAM 3 1 24.06 0.2544 24.20 0.2628
Highest 3 3 23.86 0.2435 23.98 0.2502
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
. VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.39 0.3460 25.68 0.3700
Middle QPSK 1 8 25.49 0.3543 25.73 0.3742
Highest 1 8 25.19 0.3300 25.46 0.3518
Lowest 1 8 23.74 0.2368 24.01 0.2520
Middle 16QAM 1 8 23.64 0.2312 23.91 0.2460
Highest 1 8 23.40 0.2188 23.52 0.2249
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.37 0.3445 25.67 0.3688
Middle QPSK 1 12 25.46 0.3513 25.77 0.3778
Highest 1 12 25.18 0.3295 25.58 0.3618
Lowest 1 0 23.56 0.2270 23.80 0.2399
Middle 16QAM 1 0 23.58 0.2283 23.66 0.2324
Highest 1 12 23.63 0.2307 23.71 0.2350
Limit EIRP < 1W Result PASS
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LTE Band 4/ 10MHz (Average)

. N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 25.21 0.3321 25.54 0.3580
Middle QPSK 1 25 25.28 0.3374 25.57 0.3606
Highest 1 25 25.09 0.3226 25.37 0.3446
Lowest 1 0 23.74 0.2366 24.07 0.2553
Middle 16QAM 1 25 23.99 0.2506 2412 0.2582
Highest 1 25 23.61 0.2296 23.98 0.2500
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
. VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 25.75 0.3761 25.94 0.3929
Middle QPSK 1 37 25.54 0.3583 25.79 0.3790
Highest 1 37 2541 0.3472 25.64 0.3660
Lowest 1 0 23.73 0.2360 23.94 0.2479
Middle 16QAM 1 37 24.14 0.2594 24.31 0.2698
Highest 1 37 23.97 0.2495 23.96 0.2489
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 25.18 0.3298 25.49 0.3539
Middle QPSK 1 49 25.43 0.3488 25.68 0.3696
Highest 1 49 25.35 0.3427 25.63 0.3655
Lowest 1 99 23.80 0.2396 24.02 0.2524
Middle 16QAM 1 0 23.60 0.2293 23.73 0.2360
Highest 1 49 23.89 0.2449 24.01 0.2518
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average)

. N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 3 0 16.94 0.0495 13.50 0.0224
Middle QPSK 3 1 16.72 0.0470 13.64 0.0231
Highest 3 1 16.77 0.0475 13.71 0.0235
Lowest 3 1 15.59 0.0362 12.21 0.0166
Middle 16QAM 1 0 15.07 0.0321 11.97 0.0158
Highest 1 0 15.11 0.0325 11.59 0.0144
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average)
. VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 8 16.70 0.0468 13.30 0.0214
Middle QPSK 1 8 16.71 0.0469 13.46 0.0222
Highest 1 0 16.75 0.0473 13.34 0.0216
Lowest 1 8 14.81 0.0303 11.29 0.0135
Middle 16QAM 1 14 15.01 0.0317 11.94 0.0156
Highest 1 8 15.24 0.0334 11.62 0.0145
Limit ERP < 7W Result PASS
LTE Band 5/5MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 16.65 0.0462 13.30 0.0214
Middle QPSK 1 12 16.60 0.0457 13.57 0.0228
Highest 1 0 16.39 0.0435 13.21 0.0209
Lowest 1 12 15.20 0.0331 11.74 0.0149
Middle 16QAM 1 12 15.25 0.0335 12.16 0.0164
Highest 1 12 15.23 0.0334 12.01 0.0159
Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average)

RB Horizontal Vertical
Channel Modulation :
Size | Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 16.66 0.0464 13.34 0.0216
Middle QPSK 1 25 16.73 0.0470 13.64 0.0231
Highest 1 25 16.53 0.0450 13.42 0.0220
Lowest 1 25 15.05 0.0320 12.00 0.0158
Middle 16QAM 1 0 15.14 0.0326 11.50 0.0141
Highest 1 49 14.99 0.0316 11.68 0.0147
Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 23.47 0.2225 23.22 0.2098
Middle QPSK 1 12 22.88 0.1943 2251 0.1782
Highest 1 12 21.35 0.1365 21.27 0.1340
Lowest 1 0 21.55 0.1429 21.62 0.1451
Middle 16QAM 1 12 21.13 0.1297 20.84 0.1213
Highest 1 24 19.50 0.0890 19.17 0.0826
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)

Lowest 1 25 23.18 0.2080 23.04 0.2014

Middle QPSK 1 25 22.89 0.1947 22.56 0.1802
Highest 1 25 21.25 0.1334 21.19 0.1315
Lowest 1 0 21.83 0.1523 21.57 0.1436

Middle 16QAM 1 25 21.45 0.1396 20.84 0.1213
Highest 1 49 19.55 0.0902 19.29 0.0849

Limit EIRP < 2W Result PASS
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LTE Band 7 / 15MHz (Average)

. N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 23.09 0.2037 22.94 0.1968
Middle QPSK 1 37 22.77 0.1893 22.39 0.1736
Highest 1 37 21.48 0.1406 21.24 0.1330
Lowest 1 0 21.69 0.1476 21.48 0.1406
Middle 16QAM 1 37 21.28 0.1343 20.89 0.1227
Highest 1 37 19.49 0.0889 19.34 0.0859
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)

Lowest 1 49 22.89 0.1945 22.54 0.1795

Middle QPSK 1 49 22.39 0.1735 22.02 0.1591
Highest 1 49 21.55 0.1429 21.23 0.1327
Lowest 1 49 21.77 0.1503 21.33 0.1358

Middle 16QAM 1 49 21.17 0.1309 20.79 0.1199
Highest 1 49 20.02 0.1005 19.79 0.0953

Limit EIRP < 2W Result PASS
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LTE Band 12 / 1.4MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 3 0 17.56 0.0571 9.89 0.0097
Middle QPSK 3 3 17.65 0.0582 10.44 0.0111
Highest 3 0 17.88 0.0614 10.67 0.0117
Lowest 1 3 15.77 0.0377 8.18 0.0066
Middle 16QAM 3 3 16.90 0.0490 9.44 0.0088
Highest 3 1 17.13 0.0517 10.02 0.0100
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 8 17.05 0.0507 9.44 0.0088
Middle QPSK 1 14 17.34 0.0542 10.15 0.0103
Highest 1 8 17.58 0.0573 10.32 0.0108
Lowest 1 8 16.15 0.0412 8.38 0.0069
Middle 16QAM 1 8 16.31 0.0428 8.93 0.0078
Highest 1 8 16.82 0.0481 9.24 0.0084
Limit ERP < 3W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B10 of B24

TEL : 86-0512-5790-0158
FAX: 86-0512-5790-0958
FCC ID : 2ACCJNO008

Report Issued Date : Jul. 08, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 12 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 17.70 0.0589 10.16 0.0104
Middle QPSK 1 24 17.26 0.0532 10.12 0.0103
Highest 1 12 17.78 0.0600 10.43 0.0110
Lowest 1 12 16.32 0.0429 8.57 0.0072
Middle 16QAM 1 12 16.54 0.0451 9.11 0.0081
Highest 1 0 16.41 0.0438 9.12 0.0082
Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 17.75 0.0595 10.23 0.0105
Middle QPSK 1 25 17.34 0.0542 10.41 0.0110
Highest 1 25 17.57 0.0572 10.54 0.0113
Lowest 1 0 15.82 0.0382 8.07 0.0064
Middle 16QAM 1 49 16.42 0.0439 9.18 0.0083
Highest 1 49 16.30 0.0427 9.63 0.0092
Limit ERP < 3W Result PASS
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LTE Band 17 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 24 16.72 0.0470 8.75 0.0075
Middle QPSK 1 24 17.19 0.0523 9.30 0.0085
Highest 1 12 17.27 0.0533 9.46 0.0088
Lowest 1 0 15.52 0.0357 7.19 0.0052
Middle 16QAM 1 12 15.83 0.0383 7.85 0.0061
Highest 1 0 15.64 0.0366 7.94 0.0062
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 16.70 0.0468 8.81 0.0076
Middle QPSK 1 25 17.08 0.0511 9.14 0.0082
Highest 1 25 17.08 0.0511 9.21 0.0083
Lowest 1 25 15.52 0.0356 7.61 0.0058
Middle 16QAM 1 25 15.68 0.0370 7.64 0.0058
Highest 1 25 15.49 0.0354 7.71 0.0059
Limit ERP < 3W Result PASS
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Radiated Spurious Emission

LTE Band 2 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3758.92 -52.53 -13 -39.53 -66.08 -58.57 6.56 12.60 H
5638.38 -42.93 -13 -29.93 -58.87 -48.03 8 13.10 H
Middle 7517.84 -48.78 -13 -35.78 -67.52 -50.51 9.57 11.30 H
3758.92 -53.71 -13 -40.71 -67.06 -59.75 6.56 12.6 V
5638.38 -37.11 -13 -24.11 -55.64 -42.21 8 13.1 V
7517.84 -47.24 -13 -34.24 -65.64 -48.97 9.57 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3757.48 -53.66 -13 -40.66 -67.21 -59.70 6.56 12.60 H
5636.22 -44.23 -13 -31.23 -60.17 -49.33 8 13.10 H
Middle 7514.96 -48.84 -13 -35.84 -67.58 -50.57 9.57 11.30 H
3757.48 -53.59 -13 -40.59 -66.94 -59.63 6.56 12.6 \Y
5636.22 -43.60 -13 -30.60 -60.95 -48.70 8 13.1 \Y
7514.96 -49.32 -13 -36.32 -67.72 -51.05 9.57 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3755.68 -53.75 -13 -40.75 -67.30 -59.79 6.56 12.60 H
5633.52 -35.42 -13 -22.42 -52.90 -40.52 8 13.10 H
Middle 7511.36 -49.34 -13 -36.34 -68.08 -51.07 9.57 11.30 H
3755.68 -52.90 -13 -39.90 -66.25 -58.94 6.56 12.6 \Y
5633.52 -42.87 -13 -29.87 -60.22 -47.97 8 13.1 V
7511.36 -49.25 -13 -36.25 -67.65 -50.98 9.57 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3751.18 -52.59 -13 -39.59 -66.14 -58.63 6.56 12.60 H
5626.77 -51.29 -13 -38.29 -67.23 -56.39 8 13.10 H
Middle 7502.36 -48.17 -13 -35.17 -66.91 -49.90 9.57 11.30 H
3751.18 -53.47 -13 -40.47 -66.82 -59.51 6.56 12.6 V
5626.77 -34.62 -13 -21.62 -53.75 -39.72 8 13.1 V
7502.36 -49.49 -13 -36.49 -67.89 -51.22 9.57 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3746.68 -52.72 -13 -39.72 -66.27 -58.76 6.56 12.60 H
5620.02 -44.09 -13 -31.09 -60.03 -49.19 8 13.10 H
Middle 7493.36 -48.31 -13 -35.31 -67.05 -50.04 9.57 11.30 H
3746.68 -53.18 -13 -40.18 -66.53 -59.22 6.56 12.6 \Y
5620.02 -41.20 -13 -28.20 -58.55 -46.30 8 13.1 \Y
7493.36 -49.14 -13 -36.14 -67.54 -50.87 9.57 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 /20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3742.18 -53.44 -13 -40.44 -66.99 -59.48 6.56 12.60 H
5613.27 -41.60 -13 -28.60 -57.54 -46.70 8 13.10 H
Middle 7484.36 -48.28 -13 -35.28 -67.02 -50.01 9.57 11.30 H
3742.18 -53.81 -13 -40.81 -67.16 -59.85 6.56 12.6 \Y
5613.27 -41.15 -13 -28.15 -58.5 -46.25 8 13.1 V
7484.36 -49.18 -13 -36.18 -67.58 -50.91 9.57 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3463.74 -48.48 -13 -35.48 -63.23 -54.90 6.18 12.60 H
5195.61 -43.59 -13 -30.59 -61.59 -48.55 7.74 12.70 H
Middle 6927.48 -49.91 -13 -36.91 -68.72 -52.61 9 11.70 H
3463.74 -52.64 -13 -39.64 -63.59 -59.06 6.18 12.60 \
5195.61 -50.50 -13 -37.50 -63.5 -55.46 7.74 12.70 V
6927.48 -51.44 -13 -38.44 -68.15 -54.14 9 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462.48 -49.18 -13 -36.18 -63.93 -55.60 6.18 12.60 H
5193.72 -42.15 -13 -29.15 -60.15 -47.11 7.74 12.70 H
Middle 6924.96 -47.91 -13 -34.91 -66.72 -50.61 9 11.70 H
3462.48 -51.86 -13 -38.86 -62.81 -58.28 6.18 12.60 \Y
5193.72 -49.54 -13 -36.54 -62.54 -54.50 7.74 12.70 V
6924.96 -51.80 -13 -38.80 -68.51 -54.50 9 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3460.68 -49.05 -13 -36.05 -63.80 -55.47 6.18 12.60 H
5191.02 -45.18 -13 -32.18 -63.18 -50.14 7.74 12.70 H
Middle 6921.36 -49.27 -13 -36.27 -68.08 -51.97 9 11.70 H
3460.68 -52.95 -13 -39.95 -63.9 -59.37 6.18 12.60 \Y
5191.02 -54.61 -13 -41.61 -67.61 -59.57 7.74 12.70 V
6921.36 -51.14 -13 -38.14 -67.85 -53.84 9 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 4 /10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3456.18 -48.61 -13 -35.61 -63.36 -55.03 6.18 12.60 H
5184.27 -48.82 -13 -35.82 -66.82 -53.78 7.74 12.70 H
Middle 6912.36 -49.29 -13 -36.29 -68.10 -51.99 9 11.70 H
3456.18 -51.71 -13 -38.71 -62.66 -58.13 6.18 12.60 \
5184.27 -52.23 -13 -39.23 -65.23 -57.19 7.74 12.70 V
6912.36 -51.84 -13 -38.84 -68.55 -54.54 9 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3451.68 -47.33 -13 -34.33 -62.08 -53.75 6.18 12.60 H
5177.52 -49.46 -13 -36.46 -67.46 -54.42 7.74 12.70 H
Middle 6903.36 -49.57 -13 -36.57 -68.38 -52.27 9 11.70 H
3451.68 -52.04 -13 -39.04 -62.99 -58.46 6.18 12.60 \
5177.52 -54.79 -13 -41.79 -67.79 -59.75 7.74 12.70 V
6903.36 -51.39 -13 -38.39 -68.1 -54.09 9 11.70 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 4 /20MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3447.18 -49.21 -13 -36.21 -63.96 -55.63 6.18 12.60 H

5170.77 -49.76 -13 -36.76 -67.76 -54.72 7.74 12.70 H
Middle 6894.36 -49.84 -13 -36.84 -68.65 -52.54 9 11.70 H

3447.18 -51.29 -13 -38.29 -62.24 -57.71 6.18 12.60 \

5170.77 -54.00 -13 -41.00 -67 -58.96 7.74 12.70 V

6894.36 -51.53 -13 -38.53 -68.24 -54.23 9 11.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1671.92 -57.26 -13 -44.26 -60.09 -63.95 0.56 9.40 H

2507.88 -61.14 -13 -48.14 -66.88 -68.85 0.74 10.60 H
Middle 3343.84 -57.50 -13 -44.50 -66.31 -67.10 0.85 12.60 H

1671.92 -59.54 -13 -46.54 -61.20 -66.23 0.56 9.40 \

2507.88 -61.54 -13 -48.54 -67.12 -69.25 0.74 10.60 V

3343.84 -58.72 -13 -45.72 -66.86 -68.32 0.85 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1670.48 -57.47 -13 -44 47 -60.30 -64.16 0.56 9.40 H

2505.72 -61.11 -13 -48.11 -66.85 -68.82 0.74 10.60 H
Middle 3340.96 -57.57 -13 -44.57 -66.38 -67.17 0.85 12.60 H

1670.48 -59.54 -13 -46.54 -61.20 -66.23 0.56 9.40 \

2505.72 -61.36 -13 -48.36 -66.94 -69.07 0.74 10.60 V

3340.96 -57.88 -13 -44.88 -66.02 -67.48 0.85 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/5MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1668.68 -56.51 -13 -43.51 -59.34 -63.20 0.56 9.40 H

2503.02 -61.17 -13 -48.17 -66.91 -68.88 0.74 10.60 H
Middle 3337.36 -58.51 -13 -45.51 -67.32 -68.11 0.85 12.60 H

1668.68 -59.84 -13 -46.84 -61.50 -66.53 0.56 9.40 \

2503.02 -61.65 -13 -48.65 -67.23 -69.36 0.74 10.60 \

3337.36 -58.52 -13 -45.52 -66.66 -68.12 0.85 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 5/10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1664.18 -54.75 -13 -41.75 -57.58 -61.44 0.56 9.40 H
2496.27 -61.31 -13 -48.31 -67.05 -69.02 0.74 10.60 H
Middle 3328.36 -57.67 -13 -44.67 -66.48 -67.27 0.85 12.60 H
1664.18 -58.78 -13 -45.78 -60.44 -65.47 0.56 9.40 V
2496.27 -60.63 -13 -47.63 -66.21 -68.34 0.74 10.60 V
3328.36 -58.38 -13 -45.38 -66.52 -67.98 0.85 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5065.68 -50.64 -25 -25.64 -66.84 -62.40 0.94 12.70 H
7598.52 -46.70 -25 -21.70 -68.07 -56.71 1.69 11.70 H
Middle 10131.36 -44.02 -25 -19.02 -68.38 -54.68 1.44 12.10 H
5065.68 -52.52 -25 -27.52 -68.27 -64.28 0.94 12.70 V
7598.52 -46.88 -25 -21.88 -67.87 -56.89 1.69 11.70 \Y
10131.36 -45.47 -25 -20.47 -68.37 -56.13 1.44 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 7 /10MHz / QPSK / RB Size 1 Offset O

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5061.18 -49.95 -25 -24.95 -66.15 -61.71 0.94 12.70 H
7591.77 -46.15 -25 -21.15 -67.52 -56.16 1.69 11.70 H
Middle 10122.36 -44.10 -25 -19.10 -68.46 -54.76 1.44 12.10 H
5061.18 -52.37 -25 -27.37 -68.12 -64.13 0.94 12.70 \
7591.77 -46.72 -25 -21.72 -67.71 -56.73 1.69 11.70 V
10122.36 -45.21 -25 -20.21 -68.11 -55.87 1.44 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5056.68 -49.80 -25 -24.80 -66.00 -61.56 0.94 12.70 H
7585.02 -45.90 -25 -20.90 -67.27 -55.91 1.69 11.70 H
Middle 10131.36 -44.31 -25 -19.31 -68.67 -54.97 1.44 12.10 H
5056.68 -52.60 -25 -27.60 -68.35 -64.36 0.94 12.70 \Y
7585.02 -45.85 -25 -20.85 -66.84 -55.86 1.69 11.70 \Y
10131.36 -46.03 -25 -21.03 -68.93 -56.69 1.44 12.10 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 7 /20MHz / QPSK / RB Size 1 Offset O

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5052.18 -49.98 -25 -24.98 -66.18 -61.74 0.94 12.70 H
7578.27 -46.31 -25 -21.31 -67.68 -56.32 1.69 11.70 H
Middle 10104.36 -44.06 -25 -19.06 -68.42 -54.72 1.44 12.10 H
5052.18 -52.53 -25 -27.53 -68.28 -64.29 0.94 12.70 \
7578.27 -46.90 -25 -21.90 -67.89 -56.91 1.69 11.70 V
10104.36 -44.95 -25 -19.95 -67.85 -55.61 1.44 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset O
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1413.74 -46.64 -13 -33.64 -51.56 -53.33 0.56 9.40 H
2120.61 -37.09 -13 -24.09 -46.68 -44.80 0.74 10.60 H
Middle 2827.48 -58.09 -13 -45.09 -66.90 -67.69 0.85 12.60 H
1413.74 -53.16 -13 -40.16 -55.55 -59.85 0.56 9.40 \
2120.61 -44.22 -13 -31.22 -52.22 -51.93 0.74 10.60 V
2827.48 -58.41 -13 -45.41 -66.55 -68.01 0.85 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 12/ 3MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1412.3 -47.00 -13 -34.00 -51.84 -53.69 0.56 9.40 H
2118.45 -38.75 -13 -25.75 -48.15 -46.46 0.74 10.60 H
Middle 2824.6 -58.36 -13 -45.36 -67.17 -67.96 0.85 12.60 H
1412.3 -53.81 -13 -40.81 -56.09 -60.50 0.56 9.40 \
2118.45 -49.97 -13 -36.97 -56.46 -57.68 0.74 10.60 V
2824.6 -59.17 -13 -46.17 -67.31 -68.77 0.85 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 5MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1410.5 -51.56 -13 -38.56 -55.11 -58.25 0.56 9.40 H
2115.75 -44.85 -13 -31.85 -53.11 -52.56 0.74 10.60 H
Middle 2821 -58.45 -13 -45.45 -67.26 -68.05 0.85 12.60 H
1410.5 -57.40 -13 -44.40 -59.06 -64.09 0.56 9.40 \
2115.75 -52.50 -13 -39.50 -58.24 -60.21 0.74 10.60 \Y
2821 -59.41 -13 -46.41 -67.55 -69.01 0.85 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1406 -49.21 -13 -36.21 -53.55 -55.90 0.56 9.40 H
2109 -51.96 -13 -38.96 -57.72 -59.67 0.74 10.60 H
Middle 2812 -58.45 -13 -45.45 -67.26 -68.05 0.85 12.60 H
1406 -55.34 -13 -42.34 -57.00 -62.03 0.56 9.40 \
2109 -58.58 -13 -45.58 -64.16 -66.29 0.74 10.60 V
2812 -59.00 -13 -46.00 -67.14 -68.60 0.85 12.60 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1415.68 -50.37 -13 -37.37 -54.20 -57.06 0.56 9.40 H
2123.58 -36.72 -13 -23.72 -46.39 -44.43 0.74 10.60 H
Middle 2831.36 -58.30 -13 -45.30 -67.11 -67.90 0.85 12.60 H
1415.68 -49.97 -13 -36.97 -53.58 -56.66 0.56 9.40 \
2123.58 -37.68 -13 -24.68 -46.75 -45.39 0.74 10.60 \
2831.36 -59.32 -13 -46.32 -67.46 -68.92 0.85 12.60 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG652006B

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1411.18 -55.65 -13 -42.65 -58.48 -62.34 0.56 9.40 H

2116.77 -42.03 -13 -29.03 -50.95 -49.74 0.74 10.60 H
Middle 2822.36 -58.22 -13 -45.22 -67.03 -67.82 0.85 12.60 H

1411.18 -57.07 -13 -44.07 -58.73 -63.76 0.56 9.40 V

2116.77 -42.35 -13 -29.35 -50.66 -50.06 0.74 10.60 V

2822.36 -58.73 -13 -45.73 -66.87 -68.33 0.85 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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